VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support

INSTRUCTIONS FOR TOOL CABINET
ASSEMBLY

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.






VEVOR® Tool Cabinet
Assembly
TOUGH TOOLS, HALF PRICE

MODEL:WC30

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to

contact us: Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Please read instructions carefully before assembly.

Warning-To reduce the risk of injury, user must read
instructions manual carefully.

Assembly Parts List

Part Description Qty
1 Left side panel = 1
2 Right side panel E 1
3 Back panel g 8 i 1
4 Top cover 1
5 Bottom 1
6 Shelf 1
7 Door 1
8 Wall Hang panel 2




Part Description Qty

9 Gas spring SH———y 2

10 Screw-ST4.2*10

V).
11 Bolt-M3x6 () 12

12 Bolt-M6x15

34
13 Screw-ST6.3*38 s | g
14 Rubber plug 8*40mm  Cjees 8
15 Positioning board Q 1

Tools are required for assembly:
1. Phillips screwdriver.
2.Rubber mallet.

Safety Tips:

1.Lay a soft cloth or paper on the floor before assembly to prevent the floor from
scratching the parts.

2.The maximum load of each layer after assembly is 120 LBS.

3. The weight limit of each object is 40Ibs



Administrator
图章


Table of Parameters

Items Description
Name Tool Cabinet
Model WC30

External dimensions

770x318x500 mm

30.3%12.5%19.7 inch

Package Size 865%x590x120mm
G.W. 15.2 kg
Instructions for Installation
STEP 1

Insert back (3)into the buckles of left side plate(1) and right side plate(2). Then use
gelatin hammer to flap until the alignment at the top and secure them with bolt-

M6*15(12).

(1)Left siad

(12)Bolt MBx15——=—°




STEP 2
Step 2: Align the bottom cover (5) with the mounting holes at the bottom of the left

and right side panels and the back panel, and secure it with M6x15 cross-head flat

head screws (12).

®)

Please ensure that the angle between
the side panel and the top/bottom
panelis90  before tightening the
screws on the front four corners.



STEP 3

In the same way, align the top cover plate (4) with the left and right side panels
and the top mounting holes of the backplane, using a large cross flat Head screw
M6x15(12) locking fixed

(4)Top cover

Please ensure that the angle between
the side panel and the top/bottom

panelis90  before tightening the /
screws on the front four corners.

(12)Bolt M6x15




STEP 4

Tilt the shelf (6) into the box, place the shelf from top to bottom, and insert the left,
right and back sides of the shelf into the left and right side panels and the
backplane hanging brackets at the appropriate height. The installation is complete.

(6) Shelf

STEP 5

As shown in the figure, first insert the dowel on the top left of the door into the left
side panel hole, and then insert the dowel on the top right of the door into the right
panel hole.




STEP 6

Before installing the gas spring (9), it is necessary to disassemble the spring
support (as shown in the figure), install the base and the pressure rod of the
support on the door panel and the box body respectively, lock and fix them with the
11-word large flat head screw M3x6, and then fix the base and pressure rod of the
spring support with the removed screws.

(9) Gas spring

(11) Bolt M3x6



STEP 7
1.As shown in the figure, first paste the positioning board (15) on the wall to draw

the positioning line and drill holes, then install the rubber plug (14) into the concrete
wall with drilled holes, and then align the mounting hole of the wall hang plate(8) with

the installation hole of the rubber plug and use the screw-ST6.3x38(13)to lock andfix .

A
N

(14)Rubber plug 8x40mm——

- (15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




STEP 8

2.As shown in the picture, first use the positioning plate (15) to drill the bottom hole at a
suitable position on the wall, and then lock the wall-mounted plate (8) on the wall with
screws - ST6.3x38 (13).

(15)Positioning board

Wooden wall

-10 -



Step 9

As shown in the picture,

stick the product on the wall hanging board in the center from left to rig ht,

and place it from top to bottom. The final product will be hung firmly on the wall. Then,
align the inside of the product with the mounting holes of the wall hanging board and use
cross-reces sed self-tapping screws ST4.2x10. (10) Locking and fixing products

S
/N
NS

o

£
N e BT

Screw ST4.2*10 —@b@
NS

Adjust the left and right sides of the cabinet to align with the hanging plate holes, and
fix it with screws

-11 -



Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -






VEVOR'

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie
électronique www.vevor.com/support

INSTRUCTIONS POUR L'OUTIL ~ ARMOIRE
ASSEMBLEE

Nous continuons a nous engager a vous fournir des outils a des prix compétitifs.
« Economisez la moitié », « Moitié prix » ou toute autre expression similaire utilisée par nous ne représente qu'une estimation des
économies que vous pourriez réaliser en achetant certains outils chez nous par rapport aux grandes marques et ne couvre pas
nécessairement toutes les catégories d'outils que nous proposons. Nous vous rappelons de bien vouloir vérifier soigneusement lorsque

vous passez une commande chez nous si vous économisez réellement la moitié par rapport aux grandes marques.



Machine Translated by Google



Machine Translated by Google

VEVOR® Armoire a outils
Assemblée
TOUGH TOOLS, HALF PRICE

MODELE : WC30

BESOIN D'AIDE? CONTACTEZ-NOUS!

Vous avez des questions sur nos produits ? Vous avez besoin d'assistance technique ?

N'hésitez pas a nous contacter : Assistance technique et certificat de garantie
électronique www.vevor.com/support

Il s'agit de la notice d'utilisation d'origine. Veuillez lire attentivement toutes les

instructions du manuel avant de I'utiliser. VEVOR se réserve le droit d'interpréter clairement
notre manuel d'utilisation. L'apparence du produit dépend du produit que vous avez

recu. Veuillez nous excuser, nous ne vous informerons plus en cas de mise a jour
technologique ou logicielle de notre produit.



Machine Translated by Google

Veuillez lire attentivement les instructions avant I'assemblage.

Avertissement - Pour réduire le risque de blessure, I'utilisateur doit lire

Lisez attentivement le manuel d'instructions.

Liste des pieces d'assemblage

Partie Description Quanite
1 Panneau latéral gauche E 1
2 Panneau latéral droit E 1
3 Panneau arriére g § 8 1
4 Couvercle supérieur = 1
5 Bas = 1
6 Etagére  S——— 1
7 Porte E 1
8 Panneau mural —————— 2




Machine Translated by Google

Partie Description Quantits
9 Vérin a gaz O—— 2

10 Vis-ST4.2*10 W 2

11 Boulon-M3x6 () 12
12 Boulon M6x15 « 34
13 Vis-ST6.3*38 (g 8

14 Bouchon en caoutchouc 8*40mm ‘% 8

15 Panneau de positionnement Q 1

Des outils sont nécessaires pour I'assemblage :

1. Tournevis cruciforme.

2. Maillet en caoutchouc.

Conseils de sécurité :
1. Posez un chiffon doux ou du papier sur le sol avant I'assemblage pour éviter que le sol ne

rayer les pieces.

2. La charge maximale de chaque couche aprés assemblage est de 120 LBS.

3. La limite de poids de chaque objet est de 40 Ib




Machine Translated by Google

Tableau des parameétres

Articles

Description
Nom Armoire a outils
Modele WC30

770%x318x500 mm
Dimensions extérieures

30,3 x 12,5 x 19,7 pouces

Taille du paquet 865x590x120mm

GW 15,2 kg

Instructions d'installation
ETAPE 1

Insérez le dos (3) dans les boucles de la plaque latérale gauche (1) et de la plaque latérale droite (2). Utilisez ensuite

marteau a gélatine pour rabattre jusqu'a I'alignement en haut et les fixer avec un boulon M6*15(12)..

(12)Bolt M6x15——=—=

(1)Left siad



Machine Translated by Google

ETAPE 2
Etape 2 : Alignez le couvercle inférieur (5) avec les trous de montage en bas a gauche
et les panneaux latéraux droits et le panneau arriére, et fixez-le avec des vis cruciformes plates M6x15

vis a téte cylindrique (12).

(5)

Assurez-vous que I'angle entre le

panneau latéral et le panneau

supérieur/inférieur est de 90° avant de
serrer les vis sur les quatre coins avant.



Machine Translated by Google

ETAPE 3

De la méme maniére, alignez la plaque de recouvrement supérieure (4) avec les panneaux latéraux gauche et droit

et les trous de montage supérieurs du fond de panier, a I'aide d'une grande vis a téte plate cruciforme

M6x15(12) verrouillable fixe

Assurez-vous que I'angle entre le
panneau latéral et le panneau

supérieur/inférieur est de 90° avant de
serrer les vis sur les quatre coins avant.

(12)Bolt M6x15




Machine Translated by Google

ETAPE 4
Inclinez I'étagére (6) dans le boitier, placez I'étagére de haut en bas et insérez les cotés gauche,
droit et arriere de I'étagére dans les panneaux latéraux gauche et droit et les supports de

suspension du fond de panier a la hauteur appropriée. L'installation est terminée.

]

=

(6) Shelf %

ETAPE 5

Comme indiqué sur la figure, insérez d’abord le goujon en haut a gauche de la porte dans le trou du
panneau latéral gauche, puis insérez le goujon en haut a droite de la porte dans le trou du panneau

droit.

(7)Porte




Machine Translated by Google

ETAPE 6

Avant d'installer le ressort a gaz (9), il est nécessaire de démonter le support de ressort
(comme indiqué sur la figure), d'installer la base et la tige de pression du support sur le
panneau de porte et le corps de la boite respectivement, de les verrouiller et de les fixer avec la vis
a téte plate a 11 mots M3x6, puis de fixer la base et la tige de pression du support de ressort avec

les vis retirées.

(9) Ressort a gaz

(11) Boulon M3x6



Machine Translated by Google

ETAPE 7

1. Comme indiqué sur la figure, collez d'abord la plaque de positionnement (15) sur le mur pour

tracer la ligne de positionnement et percez des trous, puis installez le bouchon en caoutchouc (14) dans

le mur en béton avec des trous percés, puis alignez le trou de montage de la plaque de suspension

murale (8) avec le trou d'installation du bouchon en caoutchouc et utilisez la vis ST6.3x38 (13) pour verrouiller e

(14)Rubber plug 8x40mm-——1

- (15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




Machine Translated by Google

ETAPE 8
2. Comme indiqué sur I'image, utilisez d'abord la plaque de positionnement (15) pour percer le trou inférieur

a une position appropriée sur le mur, puis verrouillez la plaque murale (8) sur le mur avec des vis -

ST6.3x38 (13).

(15)Positioning board

Wooden wall

-10 -



Machine Translated by Google

Etape 9

Comme indiqué sur l'image,

collez le produit sur le panneau mural au centre de gauche a droite et placez-le de haut

en bas. Le produit final sera fermement accroché au mur. Ensuite, alignez l'intérieur du produit avec les
trous de montage du panneau mural et utilisez des vis autotaraudeuses a empreinte cruciforme ST4.2x10.

(10) Produits de verrouillage et de fixation

Vis ST4.2* 10 ——— b0 ]

Ajustez les cbtés gauche et droit de I'armoire pour les aligner avec les trous de la plaque de suspension et
fixez-la avec des vis

11 -



Machine Translated by Google

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -



Machine Translated by Google



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie
électronique www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
WWWw.vevor.com/support

ANLEITUNG FUR WERKZEUG KABINETT

MONTAGE

Wir sind weiterhin bestrebt, Ihnen Werkzeuge zu wettbewerbsfahigen Preisen anzubieten.
~Sparen Sie die Halfte", ,Halber Preis* oder andere ahnliche Ausdriicke, die wir verwenden, stellen nur eine
Schatzung der Ersparnis dar, die Sie beim Kauf bestimmter Werkzeuge bei uns im Vergleich zu den groBen Topmarken
erzielen kénnen, und decken nicht notwendigerweise alle von uns angebotenen Werkzeugkategorien ab. Wir méchten
Sie freundlich daran erinnern, bei Ihrer Bestellung bei uns sorgféltig zu priifen, ob Sie im Vergleich zu den
groRen Topmarken tatsachlich die Halfte sparen.



Machine Translated by Google



Machine Translated by Google

VEVOR ® Werkzeugschrank
Montage
TOUGH TOOLS, HALF PRICE

MODELL:WC30

Brauchen Sie Hilfe? Kontaktieren Sie uns!

Haben Sie Fragen zum Produkt? Bendtigen Sie technischen Support? Bitte kontaktieren

Sie uns: Technischer Support und E-Garantie-Zertifikat www.vevor.com/
support

Dies ist die Originalanleitung. Bitte lesen Sie alle Anweisungen sorgfaltig durch,

bevor Sie das Gerat in Betrieb nehmen. VEVOR behélt sich eine klare Auslegung unserer
Bedienungsanleitung vor. Das Erscheinungsbild des Produkts richtet sich nach

dem Produkt, das Sie erhalten haben. Bitte verzeihen Sie uns, dass wir Sie nicht erneut
informieren, wenn es Technologie- oder Software-Updates fiir unser Produkt gibt.



Machine Translated by Google

Bitte lesen Sie die Anleitung vor der Montage sorgfaltig durch.

Warnung-Um das Verletzungsrisiko zu verringern, muss der Benutzer

Lesen Sie die Bedienungsanleitung sorgfaltig durch.

Baugruppen-Stickliste

Teil Beschreibung Menge
1 Linke Seitenwand E 1
2 Rechtes Seitenteil E 1
3 Riickseite § o 1
4 Obere Abdeckung = 1
5 Unten = 1
6 Regal — 1
7 Tar E 1
8 Wandpaneel zum Aufhangen I 2




Machine Translated by Google

Teil Beschreibung Menge
9 Gasfeder O 2

10 Schraube-ST4.2+10 %), 2

11 Schraube-M3x6 m 12
12 Bolzen-M6x15 « 34
13 Schraube-ST6.3*38 (Crympmnsiss> 8

14 Gummistopfen 8*40mm ‘? 8

15 Positionierungsbrett Q 1

Fir die Montage werden folgende Werkzeuge benétigt:

1. Kreuzschlitzschraubendreher.

2. Gummihammer.

Sicherheitstipps:

1.Legen Sie vor der Montage ein weiches Tuch oder Papier auf den Boden, um zu verhindern, dass der Boden
die Teile verkratzen.

2. Die maximale Belastung jeder Schicht nach der Montage betragt 120 Pfund.

3. Das Gewichtslimit jedes Objekts betragt 40 Pfund



Machine Translated by Google

Parametertabelle

Artikel Beschreibung
Name Werkzeugschrank
Modell WC30

770x318%x500 mm

AuRenmalle
30,3%x12,5%19,7 Zoll
Paketgrofie 865x590%x120mm
GW 15,2 kg
Installationshinweise
SCHRITT 1

Stecken Sie den Rucken (3) in die Schnallen der linken Seitenplatte (1) und der rechten Seitenplatte (2). Dann verwenden Sie

Mit dem Gelatinehammer die Klappen bis zur Ausrichtung oben aufschlagen und mit der Schraube M6*15 (12)

befestigen.

(12)Bolt M6x15——=—=

(1)Left siad



Machine Translated by Google

SCHRITT 2
Schritt 2: Richten Sie die untere Abdeckung (5) an den Befestigungslochern unten links aus.
und die rechte Seitenwand sowie die Riickwand und befestigen Sie diese mit M6x15

(12).

(5)

Bitte stellen Sie sicher, dass der Winkel

zwischen der Seitenwand und der Ober-/

Unterwand 90° betragt, bevor Sie die
Schrauben an den vorderen vier Ecken festziehen.



Machine Translated by Google

SCHRITT 3

Richten Sie auf die gleiche Weise die obere Abdeckplatte (4) mit den linken und rechten Seitenteilen aus
und die oberen Montageldcher der Riickwand mit einer groBen Kreuzschlitzschraube

M6x15(12) Verriegelung fest

Bitte stellen Sie sicher, dass der Winkel

zwischen der Seitenwand und der Ober-/

Unterwand 90° betragt, bevor Sie die
Schrauben an den vorderen vier Ecken festziehen.

(12)Bolt M6x15




Machine Translated by Google

SCHRITT 4

Kippen Sie das Regal (6) in die Schachtel, legen Sie das Regal von oben nach unten und stecken Sie die linke, rechte und

hintere Seite des Regals in die linken und rechten Seitenwénde und die Aufhangehalterungen der Riickwand

in der entsprechenden Héhe. Die Installation ist abgeschlossen.

(6) Shelf

SCHRITT 5

Fihren Sie, wie in der Abbildung gezeigt, zuerst den Dilbel oben links an der Tir in das Loch im linken Seitenteil und

anschlieBend den Dibel oben rechts an der Tiir in das Loch im rechten Teil ein.




Machine Translated by Google

SCHRITT 6

Vor dem Einbau der Gasfeder (9) muss die Federstiitze demontiert (siehe Abbildung) werden, die Basis und die
Druckstange der Stitze missen jeweils an der Turverkleidung und am Kastenkdrper angebracht und mit der 11-

Wort-Flachkopfschraube M3x6 verriegelt und befestigt werden. AnschlieRend mussen die Basis und die Druckstange der

Federstltze mit den entfernten Schrauben befestigt werden.

(9) Gasfeder

(11) Schraube M3x6



Machine Translated by Google

SCHRITT 7
1. Kleben Sie, wie in der Abbildung gezeigt, zuerst die Positionierungsplatte (15) an die Wand, um die Positionierungslinie

zu zeichnen, und bohren Sie Lécher. Installieren Sie dann den Gummistopfen (14) in der Betonwand mit den gebohrten Lochern.

Richten Sie dann das Montageloch der Wandaufhangeplatte (8) auf das Montageloch des Gummistopfens aus und verwenden

Sie die Schraube ST6.3x38 (13), um ihn zu verriegeln und zu befestigen.

(14)Rubber plug 8x40mm

(15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




Machine Translated by Google

SCHRITT 8
2.Wie in der Abbildung gezeigt, bohren Sie zuerst mithilfe der Positionsplatte (15) das untere Loch an einer geeigneten Stelle in die

Wand und befestigen Sie dann die Wandmontageplatte (8) mit Schrauben - ST6.3x38 (13) an der Wand.

(15)Positioning board

Wooden wall

-10 -



Machine Translated by Google

Schritt

9 Kleben Sie das Produkt wie

auf dem Bild gezeigt mittig von links nach rechts auf das Wandbehangbrett und platzieren

Sie es von oben nach unten. Das fertige Produkt hangt fest an der Wand. Richten Sie dann die Innenseite
des Produkts an den Befestigungslochern des Wandbehangbretts aus und verwenden Sie selbstschneidende
Kreuzschlitzschrauben ST4.2x10. (10) Verriegeln und Befestigen von Produkten

Schraube ST4.2* 10 ————@p ¢, |

Passen Sie die linke und rechte Seite des Schranks an die Locher der Aufhéngeplatte an und befestigen
Sie ihn mit Schrauben

-11 -



Machine Translated by Google

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -



Machine Translated by Google



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support

ISTRUZIONI PER L'UTENSILE MOBILETTO

ASSEMBLAGGIO

Continuiamo a impegnarci per fornirvi strumenti a prezzi competitivi.

"Risparmia la meta", "Meta prezzo" o qualsiasi altra espressione simile da noi utilizzata rappresenta solo una
stima del risparmio che potresti ottenere acquistando determinati utensili con noi rispetto ai principali marchi principali
e non significa necessariamente coprire tutte le categorie di utensili da noi offerti. Ti ricordiamo gentilmente di

verificare attentamente quando effettui un ordine con noi se stai effettivamente risparmiando la meta rispetto

ai principali marchi principali.



Machine Translated by Google



Machine Translated by Google

VEVOR® Armadio portautensili
Assemblea

TOUGH TOOLS, HALF PRICE

MODELLO:WC30

HAI BISOGNO DI AIUTO? CONTATTACI!

Hai domande sul prodotto? Hai bisogno di supporto tecnico? Non esitare a

contattarci: Supporto tecnico e certificato di garanzia elettronica
www.vevor.com/support

Questa € l'istruzione originale, si prega di leggere attentamente tutte le
istruzioni del manuale prima di utilizzare. VEVOR si riserva una chiara
interpretazione del nostro manuale utente. L'aspetto del prodotto sara

soggetto al prodotto ricevuto. Vi preghiamo di perdonarci se non vi informeremo
di nuovo se ci sono aggiornamenti tecnologici o software sul nostro prodotto.



Machine Translated by Google

Si prega di leggere attentamente le istruzioni prima del montaggio.

Attenzione: per ridurre il rischio di lesioni, l'utente deve leggere
attentamente il manuale di istruzioni.

Elenco delle parti di montaggio

Parte Descrizione Quantita

1 Pannello laterale sinistro E 1

2 Pannello laterale destro E 1

3 Pannello posteriore

Copertura superiore

6 Mensola

7 Porta

 s—)
5 Metter il fondo a = l
 S—

8 Pannello da appendere alla parete R Sy




Machine Translated by Google

Parte Descrizione Quantita
9 Molla a gas O—— 2

10 Vite-ST4.2*10 W 2

11 Bullone-M3x6 m 12
12 Bullone-M6x15 « 34
13 Vite-ST6.3*38 (Crympmnsiss> 8

14 Tappo in gomma 8*40mm ‘? 8

15 Tavola di posizionamento Q 1

Per il montaggio sono necessari gli strumenti:

1. Cacciavite a croce.

2.Maglio di gomma.

Suggerimenti per la sicurezza:

1. Prima del montaggio, stendere un panno morbido o della carta sul pavimento per evitare che il pavimento si rovini.
graffiando le parti.

2. Il carico massimo di ogni strato dopo I'assemblaggio & di 120 libbre.

3. Il limite di peso di ogni oggetto & di 40 libbre



Machine Translated by Google

Tabella dei parametri

Elementi Descrizione
Nome Armadio portautensili
Modello WC30

Dimensioni: 770x318x500 mm
Dimensioni esterne

30,3%12,5%19,7 pollici

Dimensioni del pacco Dimensioni: 865x590x120mm

GW 15,2 kg

Istruzioni per l'installazione
PASSO 1

Inserire nuovamente (3) nelle fibbie della piastra laterale sinistra (1) e della piastra laterale destra (2). Quindi utilizzare

martello di gelatina per alette fino all'allineamento in alto e fissarli con bullone-M6*15(12)..

(12)Bolt M6x15——=—=

(1)Left siad



Machine Translated by Google

PASSO 2
Fase 2: allineare il coperchio inferiore (5) con i fori di montaggio nella parte inferiore del lato sinistro
e i pannelli laterali destro e posteriore, e fissarlo con la vite a testa piatta a croce M6x15

viti a testa (12).

(5)

Prima di serrare le viti sui quattro angoli
anteriori, assicurarsi che I'angolo tra il

pannello laterale e il pannello superiore/
inferiore sia di 90°.



Machine Translated by Google

PASSO 3

Allo stesso modo, allineare la piastra di copertura superiore (4) con i pannelli laterali sinistro e destro

e i fori di montaggio superiori del backplane, utilizzando una vite a testa piatta a croce grande

M6x15(12) bloccaggio fisso

Prima di serrare le viti sui quattro angoli
anteriori, assicurarsi che l'angolo tra il

pannello laterale e il pannello superiore/
inferiore sia di 90°.

(12)Bolt M6x15




Machine Translated by Google

PASSO 4
Inclinare il ripiano (6) nella scatola, posizionare il ripiano dall'alto verso il basso e inserire i lati sinistro,
destro e posteriore del ripiano nei pannelli laterali sinistro e destro e nelle staffe di

sospensione del backplane all'altezza appropriata. L'installazione & completa.

(6) Shelf

PASSO 5

Come mostrato nella figura, inserire prima il tassello in alto a sinistra della porta nel foro del pannello

laterale sinistro, quindi inserire il tassello in alto a destra della porta nel foro del pannello destro.

(7)Porta




Machine Translated by Google

PASSO 6

Prima di installare la molla a gas (9), & necessario smontare il supporto della molla (come
mostrato in figura), installare la base e I'asta di pressione del supporto rispettivamente sul
pannello della porta e sul corpo della scatola, bloccarli e fissarli con la vite a testa piatta grande da 11

pollici M3x6, quindi fissare la base e I'asta di pressione del supporto della molla con le viti rimosse.

(9) Molla a gas

(11) Bullone M3x6



Machine Translated by Google

PASSO 7

1. Come mostrato nella figura, prima incollare la tavola di posizionamento (15) sul muro per tracciare

la linea di posizionamento e praticare i fori, quindi installare il tappo di gomma (14) nel muro di cemento

con i fori praticati, quindi allineare il foro di montaggio della piastra di sospensione a parete (8) con il foro

di installazione del tappo di gomma e utilizzare la vite ST6.3x38 (13) per bloccare e fissare.

(14)Rubber plug 8x40mm

- (15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




Machine Translated by Google

PASSO 8
2. Come mostrato nell'immagine, utilizzare prima la piastra di posizionamento (15) per praticare il foro

inferiore in una posizione adatta sulla parete, quindi bloccare la piastra di montaggio a parete (8) sulla

parete con viti - ST6.3x38 (13).

(15)Positioning board

Wooden wall

-10 -



Machine Translated by Google

Fase 9

Come mostrato nellimmagine,

attaccare il prodotto sulla tavola da appendere al muro al centro da sinistra a destra e

posizionarlo dall'alto verso il basso. Il prodotto finale sara appeso saldamente alla parete. Quindi,
allineare l'interno del prodotto con i fori di montaggio della tavola da appendere al muro e utilizzare viti
autofilettanti a croce ST4.2x10. (10) Bloccaggio e fissaggio dei prodotti

Regolare i lati sinistro e destro del mobile per allinearli con i fori della piastra di sospensione e fissarli con
le viti

-11 -



Machine Translated by Google

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -



Machine Translated by Google



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support

INSTRUCCIONES PARA LA HERRAMIENTA GABINETE

ASAMBLEA

Seguimos comprometidos a brindarle herramientas a precios competitivos.

"Ahorre la mitad", "mitad de precio" o cualquier otra expresion similar que utilicemos solo representa una
estimacion del ahorro que podria obtener al comprar ciertas herramientas con nosotros en comparacion con las
principales marcas y no necesariamente significa que cubra todas las categorias de herramientas que ofrecemos.

Le recordamos que, al realizar un pedido con nosotros, verifique cuidadosamente si realmente esta ahorrando

la mitad en comparacién con las principales marcas.



Machine Translated by Google



Machine Translated by Google

VEVOR ® Armario de herramientas
Asamblea

TOUGH TOOLS, HALF PRICE

MODELO: WC30

¢NECESITA AYUDA? {CONTACTENOS!

¢ Tiene preguntas sobre el producto? ;Necesita asistencia técnica? No dude en

ponerse en contacto con nosotros: Asistencia técnica y certificado de
garantia electronica www.vevor.com/support

Estas son las instrucciones originales, lea atentamente todas las instrucciones

del manual antes de utilizar el producto. VEVOR se reserva una interpretacion clara de
nuestro manual de usuario. La apariencia del producto estara sujeta al producto

que recibié. Perdénenos por no informarle nuevamente si hay actualizaciones de
tecnologia o software en nuestro producto.



Machine Translated by Google

Lea atentamente las instrucciones antes del montaje.

Advertencia: Para reducir el riesgo de lesiones, el usuario debe leer

Lea atentamente el manual de instrucciones.

Lista de piezas de montaje

Parte Descripcion Cantidad
1 Panel lateral izquierdo E 1
2 Panel lateral derecho E 1
3 Panel trasero g R K 1
4 Cubierta superior ) smm— 1
5 Abajo ) 1
6 Estante — 1
7 Puerta E 1
8 Panel para colgar en la pared e ——— 2




Machine Translated by Google

Parte Descripcion Cantidad
9 Resorte de gas O—— 2

10 Tornillo-ST4.2*10 9)..4 2

11 Perno-M3x6 m 12
12 Perno-M6x15 « 34
13 Tornillo-ST6.3*38 (D_> 8

14 Tapén de goma 8*40mm ‘? 8

15 Tabla de posicionamiento Q 1

Se necesitan herramientas para el montaje:

1. Destornillador Phillips.

2.Mazo de goma.

Consejos de seguridad:

1. Coloque un pafio suave o papel en el suelo antes del montaje para evitar que el suelo se deslice.
rayando las piezas.

2.La carga maxima de cada capa después del ensamblaje es de 120 LBS.

3. El limite de peso de cada objeto es de 40 libras.



Machine Translated by Google

Tabla de parametros

Elementos Descripcion
Nombre Armario de herramientas
Modelo WC30

770x318%x500 mm

Dimensiones externas
30,3 x 12,5 x 19,7 pulgadas

Tamafio del paquete 865 x 590 x 120 mm

GwW 15,2 kilos

Instrucciones de instalacion

PASO 1

Inserte la parte posterior (3) en las hebillas de la placa lateral izquierda (1) y la placa lateral derecha (2). Luego use

Martillo de gelatina para golpear las aletas hasta que queden alineadas en la parte superior y asegurarlas con un

perno-M6*15(12).

(12)Bolt M6x15——=—=

(1)Left siad



Machine Translated by Google

PASO 2
Paso 2: Alinee la cubierta inferior (5) con los orificios de montaje en la parte inferior izquierda
y los paneles laterales derecho y trasero, y fijelo con tornillos de cabeza cruzada M6x15.

tornillos de cabeza (12).

(5)

Asegurese de que el angulo entre el
panel lateral y el panel superior/inferior

sea de 90° antes de apretar los tornillos
en las cuatro esquinas frontales.



Machine Translated by Google

PASO 3

De la misma manera, alinee la placa de cubierta superior (4) con los paneles laterales izquierdo y derecho.

y los orificios de montaje superiores de la placa posterior, utilizando un tornillo de cabeza plana en cruz grande
M6x15(12) bloqueo fijo

Asegurese de que el angulo entre el
panel lateral y el panel superior/inferior

sea de 90° antes de apretar los tornillos
en las cuatro esquinas frontales.

(12)Bolt M6x15




Machine Translated by Google

PASO 4
Incline el estante (6) dentro de la caja, coloque el estante de arriba hacia abajo e inserte los lados izquierdo,
derecho y posterior del estante en los paneles laterales izquierdo y derecho y en los soportes para

colgar del panel posterior a la altura adecuada. La instalacion esta completa.

(6) Shelf

PASO 5
Como se muestra en la figura, primero inserte la clavija en la parte superior izquierda de la puerta en el
orificio del panel lateral izquierdo y luego inserte la clavija en la parte superior derecha de la puerta en el

orificio del panel derecho.

(7)Puerta




Machine Translated by Google

PASO 6

Antes de instalar el resorte de gas (9), es necesario desmontar el soporte del resorte
(como se muestra en la figura), instalar la base y la varilla de presién del soporte en

el panel de la puerta y el cuerpo de la caja respectivamente, bloquearlos y fijarlos con el
tornillo de cabeza plana grande de 11 palabras M3x®6, y luego fijar la base y la varilla de

presion del soporte del resorte con los tornillos quitados.

(9) Resorte de gas

(11) Perno M3x6



Machine Translated by Google

PASO 7
1. Como se muestra en la figura, primero pegue la placa de posicionamiento (15) en la pared para

dibujar la linea de posicionamiento y perforar los agujeros, luego instale el tapén de goma (14) en la pared

de concreto con los agujeros perforados y luego alinee el orificio de montaje de la placa para colgar en la

pared (8) con el orificio de instalacién del tapén de goma y use el tornillo ST6.3x38 (13) para bloquear y fijar.

(14)Rubber plug 8x40mm-——1

- (15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




Machine Translated by Google

PASO 8
2. Como se muestra en la imagen, primero use la placa de posicionamiento (15) para perforar el orificio

inferior en una posiciéon adecuada en la pared y luego bloguee la placa montada en la pared (8) en la

pared con tornillos - ST6.3x38 (13).

(15)Positioning board

Wooden wall

-10 -



Machine Translated by Google

Paso 9

Como se muestra en la

imagen, pegue el producto en el tablero para colgar en la pared en el centro de izquierda

a derecha y coléquelo de arriba a abajo. El producto final quedara colgado firmemente en la pared.
Luego, alinee el interior del producto con los orificios de montaje del tablero para colgar en la pared y use
tornillos autorroscantes con ranura en cruz ST4.2x10. (10) Blogueo y fijacién de productos

Tornillo ST4.2* 10 ——— @b |

Ajuste los lados izquierdo y derecho del gabinete para alinearlos con los orificios de la placa colgante y
fijelo con tornillos.

11 -



Machine Translated by Google

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -



Machine Translated by Google



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji
elektronicznej www.vevor.com/support

INSTRUKCJA OBSEUGI NARZEDZIA GABINET
MONTAZ

Nadal staramy sie oferowa¢ Panstwu narzedzia w konkurencyjnych cenach.

,Oszczedz potowe”, ,Potowa ceny” lub inne podobne wyrazenia uzywane przez nas stanowig jedynie szacunkowe
oszczednosci, jakie mozesz uzyska¢, kupujac u nas okreslone narzedzia w poréwnaniu z gtéwnymi markami i
niekoniecznie oznaczaja one objecie wszystkich kategorii narzedzi oferowanych przez nas. Uprzejmie przypominamy,

aby doktadnie sprawdzi¢, czy sktadajgc u nas zaméwienie faktycznie oszczedzasz potowe w poréwnaniu z

gtéwnymi markami.



Machine Translated by Google



Machine Translated by Google

VEVOR ® Szafka narzedziowa

Montaz
TOUGH TOOLS, HALF PRICE

MODEL:WC30

POTRZEBUJESZ POMOCY? SKONTAKTU]J SIE Z NAMI!

Masz pytania dotyczace produktu? Potrzebujesz wsparcia technicznego?

Skontaktuj sie z nami: Wsparcie techniczne i certyfikat E-Gwarancji
www.vevor.com/support

To jest oryginalna instrukcja, przed uzyciem nalezy uwaznie przeczytac

wszystkie instrukcje. VEVOR zastrzega sobie jasng interpretacje naszej instrukgcji
obstugi. Wyglad produktu bedzie zalezat od produktu, ktéry otrzymates.

Prosimy o wybaczenie, ze nie poinformujemy Cie ponownie, jesli w naszym
produkcie pojawig sie jakiekolwiek aktualizacje technologiczne lub oprogramowania



Machine Translated by Google

Przed montazem nalezy uwaznie przeczytac instrukgcje.

Ostrzezenie - aby zmniejszy¢ ryzyko obrazen, uzytkownik musi przeczytac

Przeczytaj uwaznie instrukcje obstugi.

Lista czeSci montazowych

Czes¢ Opis Tlog¢
1 Lewy panel boczny E 1
2 Prawy panel boczny E 1
3 Panel tylny § o 1
4 Gérna pokrywa  e— 1
5 Spod  emm— 1
6 PGtka [— 1
7 Drzwi E 1
8 Panel $cienny —— 2




Machine Translated by Google

Czesc Opis Tlos¢
9 Sprezyna gazowa O—c—y 2

10 $ruba-ST4.2*10 %), 2

11 Sruba-M3x6 m 12
12 Sruba-M6x15 « 34
13 Sruba-5T6.3*38 (S 3

14 Korek gumowy 8*40mm l% 8

15 Tablica pozycjonujgca Q 1

Do montazu potrzebne s3 nastepujace narzedzia:

1. Wkretak krzyzakowy.

2.Mtotek gumowy.

Wekazowk doyczace bezpleczestua
1. Przed montazem potéz na podtodze migkka szmatke lub papier, aby zapobiec zamoczeniu podtogi.
zarysowujac czesci.

2. Maksymalne obcigzenie kazdej warstwy po ztozeniu wynosi 120 funtéw.

3. Limit wagowy kazdego przedmiotu wynosi 40 funtéw



Machine Translated by Google

Tabela parametréw

Rzeczy Opis
Nazwa Szafka narzedziowa
Model WC30

Wymiary: 770x318x500 mm
Wymiary zewnetrzne

30,3x12,5x19,7 cala

Rozmiar opakowania 865x590%120 mm

GW 15,2 kg

Instrukcje instalacji

KROK 1

Wt6z z powrotem (3) do klamer lewej ptyty bocznej (1) i prawej ptyty bocznej (2). Nastepnie uzyj

miotkiem Zelatynowym nalezy uderza¢, az do wyréwnania na gérze i zabezpieczy¢ Srubg
M6*15(12).

(12)Bolt M6x15——=—=

(1)Left siad



Machine Translated by Google

KROK 2
Krok 2: Wyréwnaj dolng pokrywe (5) z otworami montazowymi u dotu lewej strony
i prawe panele boczne oraz panel tylny i przymocuj je Srubga krzyzakowa M6x15 z tbem ptaskim

Sruby gtowicowe (12).

(5)

Przed dokreceniem $rub na czterech
przednich rogach upewnij sie, ze kat
migdzy panelem bocznym a panelem
gérnym/dolnym wynosi 90°.



Machine Translated by Google

KROK 3
W ten sam spos6b wyréwnaj gérna ptyte ostonowa (4) z lewym i prawym panelem bocznym
i gérne otwory montazowe ptyty tylnej, uzywajac duzej Sruby z tbem ptaskim krzyzowym

M6x15(12) blokowany na state

Przed dokreceniem $rub na czterech
przednich rogach upewnij sie, ze kat
migdzy panelem bocznym a panelem
gérnym/dolnym wynosi 90°.

(12)Bolt M6x15




Machine Translated by Google

KROK 4
Przechyl pétke (6) do pudetka, umies¢ potke od géry do dotu i wtdz lewa, prawg i tylng strone potki do
lewego i prawego panelu bocznego oraz wspornikéw zawieszenia tylnej ptyty na

odpowiedniej wysokosci. Instalacja jest zakoriczona.

N
y!—’-_‘:—-"'

—

(6) Shelf %

KROK 5

Jak pokazano na rysunku, najpierw wtéz kotek znajdujacy sie w lewym gérnym rogu drzwi do otworu
w lewym panelu, a nastepnie wtéz kotek znajdujagcy sie w prawym gérnym rogu drzwi do otworu w

prawym panelu.

(7)Drzwi




Machine Translated by Google

KROK 6

Przed montazem sprezyny gazowej (9) konieczne jest zdemontowanie podpory sprezyny

(jak pokazano na rysunku), zamontowanie podstawy i preta dociskowego podpory

odpowiednio na panelu drzwi i nadwoziu skrzyni, zablokowanie i zamocowanie ich za pomoca 11-
wyrazowej duzej Sruby z tbem ptaskim M3x6, a nastepnie zamocowanie podstawy i preta

dociskowego podpory sprezyny za pomocg wykreconych Srub.

(9) Sprezyna gazowa

(11) Sruba M3x6



Machine Translated by Google
KROK 7
1. Jak pokazano na rysunku, najpierw przyklej ptyte pozycjonujaca (15) do éciany, aby narysowa¢
linie pozycjonujgcg i wywieré otwory, nastepnie zamontuj gumowa zatyczke (14) w $cianie betonowej
za pomocg wywierconych otwordw, a nastepnie wyréwnaj otwor montazowy plyty sciennej (8) z

otworem montazowym gumowej zatyczki i uzyj sSruby ST6.3x38 (13), aby zablokowac¢ i zamocowac.

(14)Rubber plug 8x40mm

- (15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




Machine Translated by Google

KROK 8
2. Jak pokazano na rysunku, najpierw za pomoca ptytki pozycjonujacej (15) wywier¢ dolny

otwor w odpowiednim miejscu na Scianie, a nastepnie zablokuj ptytke scienng (8) na Scianie

za pomocg Srub - ST6.3x38 (13).

(15)Positioning board

Wooden wall

-10 -



Machine Translated by Google
Krok 9
Jak pokazano na zdjeciu,
przyklej produkt do tablicy sciennej na srodku od lewej do prawej i umies¢ go od géry do
dotu. Gotowy produkt zostanie mocno zawieszony na Scianie. Nastepnie wyréwnaj wnetrze produktu z

otworami montazowymi tablicy Sciennej i uzyj wkretéw samogwintujgcych z tbem krzyzowym ST4.2x10. (10)
Blokowanie i mocowanie produktéw

$ruba ST42* 10 ———) )

Wyreguluj lewa i prawg strone szafki tak, aby wyréwnac jg z otworami na ptyte do zawieszania i przymocuj
ja Srubami.

-11-



Machine Translated by Google

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -



Machine Translated by Google



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji
elektronicznej www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-garantiecertificaat
WWW.vevor.com/support

INSTRUCTIES VOOR GEREEDSCHAP KASTJE
MONTAGE

Wij streven er voortdurend naar om u gereedschappen tegen concurrerende prijzen te leveren.

"Save Half", "Half Price" of andere soortgelijke uitdrukkingen die wij gebruiken, geven alleen een schatting van de
besparingen die u kunt behalen door bepaalde gereedschappen bij ons te kopen in vergelijking met de grote topmerken
en betekent niet noodzakelijkerwijs dat alle categorieén gereedschappen die wij aanbieden, worden gedekt. Wij

herinneren u eraan om zorgvuldig te controleren of u daadwerkelijk de helft bespaart in vergelijking met de grote

topmerken wanneer u een bestelling bij ons plaatst.



Machine Translated by Google



Machine Translated by Google

VEVOR ® Gereedschapskast
Montage
TOUGH TOOLS, HALF PRICE

MODEL: WC30

HULP NODIG? NEEM CONTACT MET ONS OP!

Heeft u vragen over het product? Heeft u technische ondersteuning nodig? Neem

dan gerust contact met ons op: Technische ondersteuning en E-
garantiecertificaat www.vevor.com/support

Dit is de originele instructie, lees alle handleidingen zorgvuldig door voordat

u het product gebruikt. VEVOR behoudt zich een duidelijke interpretatie van onze
gebruikershandleiding voor. Het uiterlijk van het product is afhankelijk van het
product dat u hebt ontvangen. Vergeef ons dat we u niet opnieuw zullen informeren
als er technologie- of software-updates voor ons product zijn.



Machine Translated by Google

Lees de instructies zorgvuldig door voordat u met de montage begint.

Lees de gebruiksaanwijzing zorgvuldig door.

Waarschuwing - Om het risico op letsel te verminderen, moet de gebruiker de volgende informatie lezen:

Lijst met montageonderdelen

Deel Beschrijving —
1 Linker zijpaneel E 1
2 Rechter zijpaneel E 1
3 Achterpaneel g R K 1
4 Bovenste deksel = 1
5 Onderkant = 1
6 Plank e 1
7 Deur E 1
8 Wandhangpaneel — 2




Machine Translated by Google

Deel Beschrijving
9 Gasveer O— 2

10 Schroef-ST4.2*10 %), 2
11 Bout-M3x6 () 12
12 Bout-M6x15 N g 34
13 Schroef-ST6.3*38 (rompmss- 8

14 Rubberen stop 8*40mm ‘? 8
15 Pasitioneringsbord Q 1

Voor de montage is het volgende gereedschap nodig:

1. Kruiskopschroevendraaier.

2. Rubberen hamer.

Veiligheidstips:

1. Leg voor de montage een zachte doek of papier op de vloer om te voorkomen dat de vioer nat wordt.
krassen op de onderdelen.

2. De maximale belasting van elke laag na montage bedraagt 120 LBS.

3. De gewichtslimiet van elk object is 40 Ibs



Machine Translated by Google

Tabel met parameters

Artikelen Beschrijving

Naam Gereedschapskast

Model WC30
770x318x500mm

Buitenafmetingen
30,3x12,5%19,7 inch

Pakketgrootte 865x590x120mm

GW 15,2 kilo

Instructies voor installatie

STAP 1

Plaats (3) terug in de gespen van de linker zijplaat (1) en de rechter zijplaat (2). Gebruik vervolgens

gelatine hamer om te flapperen tot de uitlijning aan de bovenkant en zet ze vast met bout-
M6*15(12).

(12)Bolt M6x15——=—=

(1)Left siad



Machine Translated by Google

STAP 2

Stap 2: Lijn de onderste afdekking (5) uit met de montagegaten aan de onderkant van de linkerzijde.
en de rechter zijpanelen en het achterpaneel, en bevestig het met M6x15 kruiskop plat

kopschroeven (12).

(5)

Zorg ervoor dat de hoek tussen het
zijpaneel en het boven-/onderpaneel

90° bedraagt voordat u de schroeven
op de vier voorste hoeken vastdraait.



Machine Translated by Google

STAP 3

Lijn op dezelfde manier de bovenste afdekplaat (4) uit met de linker- en rechterzijpanelen
en de bovenste bevestigingsgaten van het achterpaneel, met behulp van een grote kruiskopschroef

M6x15(12) vergrendeling vast

Zorg ervoor dat de hoek tussen het
zijpaneel en het boven-/onderpaneel

90° bedraagt voordat u de schroeven
op de vier voorste hoeken vastdraait.

(12)Bolt M6x15




Machine Translated by Google

STAP 4

Kantel de plank (6) in de doos, plaats de plank van boven naar beneden en steek de
linker-, rechter- en achterkant van de plank in de linker- en rechterzijpanelen
en de backplane-hangbeugels op de juiste hoogte. De installatie is voltooid.

(6) Shelf

STAP S5

Zoals afgebeeld, plaatst u eerst de deuvel linksboven op de deur in het gat in het

linkerpaneel en plaatst u vervolgens de deuvel rechtsboven op de deur in het gat in
het rechterpaneel.

(7)Deur




Machine Translated by Google

STAP 6

Voordat de gasveer (9) wordt gemonteerd, moet de veerhouder worden gedemonteerd (zoals
weergegeven in de afbeelding), moet de basis en de drukstang van de houder respectievelijk

op het deurpaneel en de kast worden gemonteerd, moeten deze worden vastgezet en bevestigd met
de 11-voudige grote platkopschroef M3x6 en moet vervolgens de basis en de drukstang van de

veerhouder worden vastgezet met de verwijderde schroeven.

(9) Gasveer

(11) Bout M3x6



Machine Translated by Google

STAP 7

1. Plak eerst het positioneringsbord (15) op de muur, zoals weergegeven in de afbeelding, om de

positioneringslijn te tekenen en boor gaten. Installeer vervolgens de rubberen plug (14) in de betonnen

muur met de geboorde gaten en lijn vervolgens het montagegat van de muurbevestigingsplaat (8) uit met

het installatiegat van de rubberen plug en gebruik de schroef-ST6.3x38 (13) om te vergrendelen en vast te zetter

(14)Rubber plug 8x40mm-——1

- (15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




Machine Translated by Google

STAP 8

2. Zoals afgebeeld, boort u eerst met de positioneringsplaat (15) het onderste gat op een geschikte

positie op de muur en bevestigt u vervolgens de aan de muur bevestigde plaat (8) aan de muur
met schroeven - ST6.3x38 (13).

(15)Positioning board

Wooden wall

-10 -



Machine Translated by Google

Stap 9

Zoals afgebeeld op de

afbeelding, plak het product op het wandhangende bord in het midden van links naar rechts

en plaats het van boven naar beneden. Het eindproduct wordt stevig aan de muur gehangen. Lijn vervolgens
de binnenkant van het product uit met de bevestigingsgaten van het wandhangende bord en gebruik
kruiskopschroeven ST4.2x10. (10) Vergrendelings- en bevestigingsproducten

Pas de linker- en rechterkant van de kast aan zodat deze uitgelijnd is met de gaten in de ophangplaat en bevestig
deze met schroeven

-11 -



Machine Translated by Google

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -



Machine Translated by Google



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-
garantiecertificaat www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
Www.vevor.com/support

INSTRUKTIONER FOR VERKTYG SKAP
MONTERING

Vi fortsatter att vara engagerade i att ge dig verktyg till konkurrenskraftiga priser.

"Spara halften", "halva priset" eller andra liknande uttryck som anvands av oss representerar bara en uppskattning
av besparingar du kan dra nytta av att kopa vissa verktyg hos oss jamfort med de stora toppmarkena och betyder inte
noddvandigtvis att tdcka alla kategorier av verktyg som erbjuds av oss. Du padminns vanligen om att noggrant kontrollera

néar du gor en bestallning hos oss om du faktiskt sparar hélften i jamforelse med de framsta stora varumarkena.



Machine Translated by Google



Machine Translated by Google

VEVOR®
Montering
TOUGH TOOLS, HALF PRICE

MODELL: WC30

BEHOVER HJALP? KONTAKTA OSS!

Har du produktfragor? Behover du teknisk support? Kontakta oss garna:

Teknisk support och e-garanticertifikat www.vevor.com/
support

Detta ar den ursprungliga instruktionen, I&s alla instruktioner

noggrant innan du anvander den. VEVOR reserverar sig for en tydlig
tolkning av var anvandarmanual. Utseendet pa produkten &r beroende

av den produkt du fatt. Ursékta oss att vi inte kommer att informera dig igen
om det finns nagon teknik eller mjukvaruuppdateringar pa var produkt.



Machine Translated by Google

Las instruktionerna noggrant fére montering.

Varning - For att minska risken for skada maste anvandaren lasa
bruksanvisningen noggrant.

Lista 6ver monteringsdelar

Del Beskrivning Antal

1 Vanster sidopanel E 1

2 Hoger sidopanel E 1

3 Bakpanel § i 1
4 Topplock 1
5 Botten 1
6 Hylla 1
7 Dorr 1
8 vagghangande panel 2




Machine Translated by Google

Del Beskrivning Antal
9 Gasfjader O—c—y 2

10 Skruv-ST4.2*10 %), 2

11 Bult-M3x6 m 12
12 Bult-M6x15 « 34
13 Skruv-ST6.3*38 (D ymnsis> 8

14 Gummiplugg 8*40mm l% 8

15 Positioneringsbrada Q 1

Verktyg krévs fér montering:

1. Stjarnskruvmejsel.
2.Gummiklubba.

Sékerhetstips:

1.L&gg en mjuk trasa eller papper pa golvet fére montering for att forhindra att golvet loser sig
repar delarna.

2. Den maximala belastningen for varje lager efter montering &r 120 LBS.

3. Viktgransen for varje foremal ar 40lbs



Machine Translated by Google

Tabell 6ver parametrar

Foremél Beskrivning
Namn Verktygsskap
Modell WC30

770%x318x500 mm

Yitre matt
30,3%12,5%19,7 tum

Paketstorlek 865x590%x120 mm

GW 15,2 kg

Instruktioner for installation

STEG 1

Satt tillbaka (3) i spannena pa vanster sidoplatta (1) och héger sidoplatta (2). Anvand sedan

gelatinhammare for att klaffa tills inriktningen upptill och fast dem med bult-M6*15(12)..

(12)Bolt M6x15——=—=

(1)Left siad



Machine Translated by Google

STEG 2
Steg 2: Rikta in bottenkapan (5) med monteringshalen langst ner till vanster

och hoger sidopaneler och bakpanelen, och sakra den med M6x15 tvéarhuvud platt

huvudskruvar (12).

(5)

Se till att vinkeln mellan sidopanelen och
den 6vre/bottenpanelen ar 90° innan

du drar &t skruvarna i de fyra framre
hérnen.



Machine Translated by Google

STEG 3

Pa samma satt, rikta in den Gvre tackplaten (4) med vanster och hoger sidopaneler
och de 6vre monteringshalen pa bakplanet, med hjalp av en stor skruv med platt huvud
M6x15(12) lasning fast

Se till att vinkeln mellan sidopanelen och
den dvre/bottenpanelen ar 90° innan

du drar at skruvarna i de fyra framre
hérnen.

(12)Bolt M6x15




Machine Translated by Google

STEG 4

Luta hyllan (6) i ladan, placera hyllan uppifran och ned och sétt in hyllans vanstra,
hdgra och baksida i vanster och hdger sidopaneler och bakplanets hangande
fasten i lamplig hojd. Installationen ar klar.

(6) Shelf

STEG 5

Som visas i figuren, satt forst in pluggen langst upp till vanster pa dorren i det vanstra
sidopanelens hal och satt sedan in pluggen langst upp till héger pa dorren i det hdgra
panelhalet.

(7) Dorr




Machine Translated by Google

STEG 6

Innan gasfjadern (9) installeras, ar det nddvandigt att demontera fjadersttdet

(som visas i bilden), installera basen och tryckstangen pa stodet pa dorrpanelen
respektive boxkroppen, l8sa och fixera dem med den 11-ords stora plattskruven M3x6,
och fixera sedan basen och tryckstangen pa fjaderstddet med de borttagna skruvarna.

(9) Gasfjader

(11) Bult M3x6



Machine Translated by Google

STEG 7

1.Som visas i figuren, klistra forst in positioneringsbradet (15) pa vaggen for att rita

positioneringslinjen och borra hal, installera sedan gummipluggen (14) i betongvaggen
med borrade hal och rikta sedan in monteringshalet pa vaggen hang upp plattan (8)

med gummipluggens installationshal och anvand skruv-ST6.3x38(13) for att lasa och fixa .

(14)Rubber plug 8x40mm

- (15)Positioning board

Concrete wall

(8)Wall Hang panel

(13)Screw ST6.3*38




Machine Translated by Google

STEG 8

2.Som bilden visar, anvand forst positioneringsplattan (15) for att borra bottenhélet pa
lamplig plats pa vaggen, och las sedan den vaggmonterade plattan (8) pa vaggen med
skruvar - ST6.3x38 ( 13).

)

(15)Positioning board

Wooden wall

-10 -



Machine Translated by Google

Steg 9

Som visas pa bilden, klistra

fast produkten p& vaggbradan i mitten fran vanster till hbger och placera den uppifran och

ned. Slutprodukten kommer att hangas fast pa vaggen. Rikta sedan in produktens insida med
monteringshalen pa vaggbradan och anvand korsforsankta sjalvgangande skruvar ST4.2x10. (10) Lasnings-
och fixeringsprodukter

Skruv ST4.2* 10 ——— @b o> | ]

Justera vanster och hoger sida av sképet for att passa in i halen fér hangplattan och fixera det med skruvar

-11 -



Machine Translated by Google

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Shuangchenglu 803nong11hao1602A-1609shi,
baoshanqu, shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREET-
EASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

EC

REP

UK

REP

E-CrossStu GmbH
Mainzer Landstr.69, 60329 Frankfurt am Main.

YH CONSULTING LIMITED.
C/O YH Consulting Limited Office 147, Centurion House,
London Road, Staines-upon-Thames, Surrey, TW18 4AX

-12 -



Machine Translated by Google



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
www.vevor.com/support



